


»
i
f
i
|
b




178

W] :
.\'I""‘%""_ WA

ENVIRONMENTAL SUSTAINABILITY
AND THE PRIMARY CHALLENGES

The primary challenges for environmental sustainability are iden-
tified in the Green Deal, the European Union growth strategy
and the tool to launch the “Next Generation EU”. The European
post-COVID plan sets the goal of climate neutrality by 2050,
through progressive transformation of the economy, with large-
scale investment in renewable energy, energy efficiency, trans-
port with low environmental impacts and upgrading of buildings,
in the context of a circular economy, with inclusivity and innova-
tion as universal foundations.

As 2020 was struck by the health emergency, the European
guidelines remained unchanged and also represent the reference
[...]
drinking water consumed for process water uses (washing 3 26,607 26,607 18,625 2300

machinery and bays, etc.)

(*) The figures are estimated and presented with a 30% reduction compared to previous years, in relation to the closure of offices and changes to the organisation of
work following the health emergency.

ENERGY CONSUMPTION u.m. 2018 2019 2020 A% 2020/2019

FUELS

vehicle fuels

diesel | 43,6371 422,430 410,000 -29

petrol | 8,645 7497 7,000 -6.6

ELECTRICITY

total electricity for drinking water GWh 71.46 72.82 69.13 -5.1
electricity for water pumping stations GWh 71.08 7245 68.78 -5.1
electricity for offices GWh 0.38 0.37 0.35 -54

total electricity for wastewater GWh 21.02 22.56 22.78 1.0
electricity for treatment GWh 16.29 17.70 17.86 0.9
electricity for pumping stations GWh 4.62 4.74 4.81 1.5
electricity for offices GWh 0.1 0.1 0.12 9.1

212 ACEA GROUP /SUSTAINABILITY REPORT 2020



In 2020, extraordinary maintenance work was complet-
ed on three plants of the IWS, with adoption of more efficient

ENERGY EFFICIENCY (2018-2020)

technology that enabled an estimated energy saving of ap-

proximately 75 MWh.

energy savings achieved (kWh)

action 2018 2019 2020
extraordinary maintenance on plants - - 75,000
WASTE u.m. 2018 2019 2020 A% 2020/2019
SPECIFIC WASTE FROM TREATMENT OF WASTEWATER

treatment sludge t 13,185 16,436 14,941 -9.1
sand and sediment from treatment t 841 1,332 1,057 -20.6
WASTE PURSUANT TO ITALIAN LEGISLATIVE DECREE NO. 152/06 EXCLUDING SLUDGE AND SAND

hazardous waste t 6.0 72 20.18 180.3
non-hazardous waste t 6,693 5,931 4940 16.7

(*) The figure includes liquid sludge transported to other plants for the dewatering process, for a value of 4,913 tin 2018, 5,269 t in 2019 and 4,940 tin 2020.

(**) The increase in 2020 is due to the exceptional disposal of vehicles and Company cars.

TOTAL COD IN INPUT AND OUTPUT (2018-2020)

(tlyear) 2018 2019 2020
COD, 33,394.8 18,481.6 17,1354
CcOoD 2,777.0 2,365.5 2,2884

out

OUTPUT PARAMETERS FOR THE MAIN TREATMENT PLANTS (2018-2020)

parameter average values (mg/l) 2018 average values (mg/1) 2019 average values (mg/l) 2020
BOD, 216 201 18.6
COD 453 419 40.3
SST 24.6 255 30.8
NH,* 8.0 6.5 5.0
phosphorus 2.0 2.0 2.0

PURIFICATION EFFICIENCY OF THE MAIN TREATMENT PLANTS (2018-2020)

parameter average values (%) 2018 average values (%) 2019 average values (%) 2020
100x(COD, - COD, D)/COD, 917 87.2 87.0
100x(SST,_ - SST_ J/SST 90.3 891 894
100x(NH,", - NH," )/ NH," 80.7 835 86.4
100x(PO,? - PO,2 )/ PO, 314 n/a n/a
PUBLIACQUA MANAGEMENT SYSTEMS

Publiacqua SpA is a mixed ownership Company with a majori-
ty public interest, owned by Acea through Acque Blu Fiorentine
SpA, which since 2002 has managed the Integrated Water Ser-
vice in the area of Optimal Territorial Conference no. 3 - Medio
Valdarno, which includes cities with high environmental and artis-
tic value such as Florence, Prato and Pistoia, with over 1.2 million
citizens served.

Publiacqua has an Integrated Quality, Environment and Safety
Management System (QAS) in compliance with the UNI ISO
9001:2015, UNI1SO 14001:2015 and BS OHSAS 18001:2007
standards for its main operations. In 2020, the Company suc-
cessfully underwent verification for renewal of 1ISO 14000 and
BS OHSAS 18001 certification, preparing to pass over to 1SO
45001. The analysis laboratory is accredited according to the
UNI ISO/ IEC 17025:2005 standard.

WATER COMPANY DATA SHEETS AND OVERSEAS ACTIVITIES

213



QUALITY DELIVERED: MAIN INTERVENTIONS ON THE NETWORKS AND CONTROLS ON DRINKING
WATER AND WASTEWATER
SIZE OF NETWORK, MAIN WORKS, METERS AND CHECKS ON DRINKING WATER AND NETWORKS (2020)

size of drinking-water network -

data in GIS
TYPE OF WORK
interventions due to network failure/leak detection 4,307 interventions (3,493 due to faults, 868 leak detection)

8,842 interventions (2,597 new installations and 4,307
replacements) and 73,883 mass replacements under contract

6,812 (1,391 km of supply network, 5,421 km of distribution)

meter installations (new installation and replacement)

network extension 6.9 km of expanded network
network reclamation 51.1 km of reclaimed network
drinking water quality control 10,817 samples collected and 288,298 tests performed

SIZE OF NETWORK, WORKS AND CHECKS ON SEWERAGE WATER AND NETWORKS (2020)

size of sewerage network —

data in GIS 3,71 km
type of work
interventions due to network failure 4,876 interventions
planned interventions 2,040 interventions
network extension 18.3 km of expanded network
network reclamation 8.5 km of reclaimed network
quality control on wastewater for sewerage networks 2,816 samples collected and 38,293 tests performed
HUMAN RESOURCES IN FIGURES
GENERAL DATA ON PERSONNEL (2019-2020)
(no.) 2019 2020
men women total men women total
COMPOSITION OF THE STAFF
executives 3 1 4 3 1 4
managers Ll 8 19 14 8 22
clerical workers 176 133 309 187 143 330
workers 254 6 260 256 6 262
total 444 148 592 460 158 618
CONTRACTTYPE
staff with permanent contract 425 148 573 425 153 578
(of which) part-time staff 3 1 14 3 9 12
permanent staff 7 0 7 i 5 16
staff under apprenticeship contracts 12 0 12 24 0 24
total 444 148 592 460 158 618
CHANGES
incoming staff 37 9 46 37 14 51
outgoing staff 22 3 25 21 4 25
turnover rate (%) 13.3 8.1 12.0 12.6 1.4 12.3
incoming rate (%) 8.3 6.1 7.8 8.0 89 8.3
outgoing rate (%) 5.0 2.0 4.2 4.6 25 4.0
INDUSTRIAL ACCIDENTS AND FREQUENCY AND SEVERITY INDICES (2019-2020)®
2019 2020
accidents (no.) 25 16
total days of absence 593 238
hours worked ™ 957478 1,015,197
frequency index (FI) (number of accidents per 1,000,000/working hours) 261 15.76
severity index (SI) (days of absence per 1,000/working hours) 0.62 0.23

(*)  The 2019 figures have been restated after final calculations. The 2020 figures are estimated.

(™) Accidents with effects lasting for more than one day are considered.

(**)  The value also excludes days of absence related to persistent or reopened injuries from previous years.
(***) This is the sum of ordinary and overtime hours.

214 ACEA GROUP/SUSTAINABILITY REPORT 2020



TRAINING (2019-2020) ©

course type, hours provided and costs

courses (no.) training (hours) costs (€)
course type 2019 2020 2019 2020 2019 2020
advanced training ” 4 5 372 78 5428 5,782
IT 1 3 26 37 1,357 3,469
technical-specialised 46 43 8,244 3,061 64,243 49,726
managerial 17 8 1431 1,281 23,069 9,251
administrative-managerial 36 41 1,203 1198 48,853 47413
safety 53 43 5,177 2,679 71,922 49,726
total 157 143 16,453 8,334 213,053 165,368
employees trained
(no.) 2019 2020
men women total men women total
436 152 588 362 137 499
breakdown of training hours by qualification
executives 131 5 136 67 36 103
managers 504 187 691 248 158 406
clerical workers 3914 1,742 5,656 1,734 1,610 3,343
workers 9,938 32 9,970 4,460 21 4,481
(*) The figures for 2019 have been restated after the final calculations.
(") The advanced training courses provided to employees are managed by Acea SpA, which bears the costs.
ENVIRONMENTAL ACCOUNTS
PRODUCTS AND ANALYTICAL TESTS units 2018 2019 © 2020 A% 2020/2019
WATER BALANCE
drinking water from the environment Mm? 163.6 157.7 148.7 -5.7
from the surface Mm? 105.2 101.2 954 -5.7
from wells Mm? 46.5 444 419 -5.6
from springs Mm? 1.4 1.4 10.7 -6.1
of which water from other aqueduct systems Mm? 0.5 0.7 0.7 -
E:;:azl ?;Lnbki:%:)ater leaving the aqueduct system Mm? 876 88.2 845 42
total drinking water dispensed and billed in the network (a) Mm? 79.3 79.6 76.6 -3.8
measured volume of water delivered to users Mm? 79.3 79.6 76.6 -3.8
volume consumed by users and not measured Mm? 0 0 0 -
total drinking water authorised and not billed in the network (b)) ~ Mm? 04 04 04 -
measured unbilled authorised consumption Mm? 0 0 0 -
unmeasured unbilled authorised consumption Mm? 04 04 04 -
drinking water exported (sub-distributors) (c) Mm3 0.6 0.6 0.7 16.7
measured process losses (d) Mm3 7.3 7.6 6.8 -10.5
LOSS ASSESSMENT ACCORDING TO ARERA RESOLUTION 917/17 R/IDR
water leaks Mm3 759 69.5 64.2 -7.6
water loss percentages % 464 441 432 -2.0
TREATED WASTEWATER
water treated in the main treatment plants Mm? 12.9 105.1 97.4 -7.3
ANALYTICAL TESTS ON DRINKING WATER AND WASTEWATER
no. analytical tests on drinking water no. 249,948 261,251 288,298 104
of which no. analytical tests on surface water no. 23,309 24,497 26,665 8.9
no. analytical tests on wastewater no. 35,668 40,127 38,293 -4.6

(*)  The figures for 2019 have been restated after the final calculations.

(") The value of the water losses coincides with the “total lost volume (WLtot)” and includes the unmeasured treatment losses, the supply losses and the total distri-

bution water losses.
(") Analysis of crude surface water (untreated).

WATER COMPANY DATA SHEETS AND OVERSEAS ACTIVITIES

215



216

RESOURCES USED units 2018 2019 2020 A% 2020/2019
COLLECTION, SUPPLY AND DISTRIBUTION OF DRINKING AND NON-DRINKING WATER
materials
sodium hypochlorite t 1,354 1,384 17 -19.3
sodium chloride t 276 351 347 -11
hydrochloric acid t 312 378 403 6.6
flocculant t 4,61 5,818 5,055 131
purate t 407 353 349 -1
sulphuric acid t 682 565 523 -74
oxygen t 70 37 90 143.2
acetic acid t 104 126 13 -10.3
carbon dioxide excluding drinking fountains t 682 804 634 =211
ferrous chloride t 37 30 45 50.0
phosphoric acid t 18 16 13 -18.8
WASTEWATER TREATMENT
materials
polyelectrolyte emulsion t 288 378 289 -235
sodium hypochlorite t 30 70 61 -12.9
peracetic acid, caustic soda, polyamine/anti-foaming agent t M 15 13 -13.3
polyaluminium chloride (PAC) t 4,080 4,354 4,382 0.6
lime t 387 530 527 -0.6
acetic acid 80% t 214 524 712 359
OTHER CONSUMPTION
drinking water © m? n/a n/a 182775 -
(*) The 2020 figure has been estimated.
ENERGY CONSUMPTION u.m. 2018 2019 2020 A% 2020/2019
FUELS
process fuels — wastewater
methane Sm? 60,307 64,5410 84,214 305
biogas produced m3 661663 668,720 609,120 -89
heating fuels
methane Sm? 30,710 51,059 60,429 18.4
gas ol \ 4,000 4,600 4,500 -2.2
lpg \ 2,800 1,960 0 -100
vehicle fuels
diesel \ 36,5047 353,462 349,724 -11
petrol \ 23,817 16,404 26913 641
ELECTRICITY
total electricity for drinking water GWh 78.2 76.9 72.6 -5.6
electricity for water pumping stations GWh 76.8 754 711 -5.7
electricity for offices GWh 14 1.5 1.5 -
total electricity for wastewater GWh 374 36.4 34.6 -4.7
electricity for treatment GWh 32.7 325 30.5 -6.2
electricity for pumping stations GWh 4.6 3.8 4.0 5.3
electricity for offices GWh 0.1 0.1 0.1 -

() The figure has been restated after final calculations, and varies from the figure published last year.

ACEA GROUP / SUSTAINABILITY REPORT 2020



In 2020, the main reductions in energy are connected to works on the water networks aimed at reducing water leaks.

ENERGY EFFICIENCY (2018-2020)

energy savings achieved (kWh)

action 2018 2019 2020
Anconella drinking water conversion plant — check valve 130,000 - -
jzlr;vfri;vpai;l\/ water treatment system — revamping of pump 30,000 ) )
network efficiency improvement 300,000 1,350,000 3,170,000
Osmannoro plant — new process blower - 60,000 -
Villamagna 90 office -~ LED relamping 6,100 10,700
WASTE u.m. 2018 2019 2020 A% 2020/2019
SPECIFIC WASTE FROM TREATMENT OF WASTEWATER

treatment sludge t 29,340 30,145 28,760 -4.6
sand and sediment from treatment t 793 1,274 0 1,328 4.2
WASTE PURSUANT TO ITALIAN LEGISLATIVE DECREE NO.152/06 EXCLUDING SLUDGE AND SAND

hazardous waste t 42 5440 32.6 -40.1
non-hazardous waste t 1,136 8,356 12,054 443

(%) The figure has been restated after final calculations, and varies from the figure published last year.

TOTAL COD IN INPUT AND OUTPUT - SAN COLOMBANO TREATMENT PLANT (2018-2020)

(t/year) 2018 2019 2020
COD, 17,031 17,463 14,536
COoD 2,01 1,403 1,321

out

OUTPUT PARAMETERS - SAN COLOMBANO TREATMENT PLANT (2018-2020)”

parameter average values (mg/l) 2018 average values (mg/l) 2019 average values (mg/l) 2020
BOD, 24 1.5 2.2
COD 16.8 12.8 13.8
SST 84 4.1 4.8
NH," 0.8 0.6 0.5
phosphorus 0.8 0.8 0.8

() It should be noted that the San Colombano wastewater treatment plant (with a capacity of 600,000 population equivalent) treats about half of Publiacqua’s global

wastewater.

OUTPUT PARAMETERS FOR THE MAIN TREATMENT PLANTS (2018-2020) ©

parameter average values (mg/l) 2018 average values (mg/1) 2019 average values (mg/) 2020
BOD, 3.0 26 2.2
COD 21.0 18.2 14.3
SST 1.0 6.3 49
NH,* 25 29 0.7
phosphorus 1.6 1.6 09

(*) The figures include 38 treatment plants, including San Colombano, which treat a total of 98% of wastewater and 96% of the organic load (COD) of Publiacqua.

PURIFICATION EFFICIENCY OF THE MAIN TREATMENT PLANTS (2018-2020)

parameter average values (%) 2018 average values (%) 2019 average values (%) 2020
100x(COD, - COD, )/COD, 86.1 91.2 894
100x(SST_-SST_ )/SST. 884 94.8 951
T00x(NH," - NH,* J/NH," 96.1 98.0 979
100x(PO,? -PO,2 J/PO, 2 68.3 74.8 74.0

WATER COMPANY DATA SHEETS AND OVERSEAS ACTIVITIES 217



PURIFICATION EFFICIENCY OF THE 38 MAIN TREATMENT PLANTS (2018-2020)"

parameter average values (%) 2018 average values (%) 2019 average values (%) 2020

100x(COD, - COD_)/COD, 933 92.0 90.9
100x(SST_-SST_)/SST_ 918 95.6 96.1
100x(NH," - NH," J/NH,*_ 919 96.7 974
100x(PO, 2 -PO,* /PO, 60.6 720 733

(*) The figures include 38 treatment plants, including San Colombano, which treat a total of 98% of wastewater and 96% of the organic load (COD) of Publiacqua.

ACQUE

Acque SpA manages the Integrated Water Service in the area
of Optimal Territorial Conference 2 Lower Valdarno on the basis
of the concession agreement issued by the Autorita Idrica To-
scana (AIT), consisting of 53 Municipalities in the provinces of
Pisa, Lucca, Florence, Pistoia and Siena, with a total population
of approximately 739,000 user accounts served.

MANAGEMENT SYSTEMS

Acque has implemented an Integrated Management System
certified according to a scheme based on quality, environment,
safety, energy and social responsibility, road safety and the pre-
vention of corruption. In addition to this is the certification of
testing laboratories, pursuant to standard UNI CEI EN ISO/IEC
17025:2005, and EMAS |V registration of the Pagnana treat-

ment plant in Empoli (Florence).

QUALITY DELIVERED: MAIN INTERVENTIONS ON THE NETWORKS AND CONTROLS
ON DRINKING WATER AND WASTEWATER

SIZE OF NETWORK, MAIN WORKS, METERS AND CHECKS ON DRINKING WATER AND NETWORKS (2020)

size of drinking-water network —

data in GIS
type of work

6,004 (815 km of supply network, 5,186 km of distribution)

interventions due to network failure/leak detection 21,617 interventions (20,892 due to faults, 725 leak detection)

69,715interventions (5,503 newinstallationsand 64,212 replacements)

meter installations (new installation and replacement)
P and 61,620 mass replacements under contract

network extension

0.5 km of expanded network
network reclamation 63 km of reclaimed network
drinking water quality control 11,721 samples collected and 357,585 tests performed
SIZE OF NETWORK, WORKS AND CHECKS ON SEWERAGE WATER AND NETWORKS (2020)

size of sewerage network -

data in GIS
type of work

3,083 km

interventions due to network failure 4,729 interventions

planned interventions 2,367 interventions
network extension 0.8 km of expanded network
network reclamation 4.8 km of reclaimed network

quality control on wastewater for sewerage networks

8,132 samples collected and 122,766 tests performed

HUMAN RESOURCES IN FIGURES

GENERAL DATA ON PERSONNEL (2019-2020)

(no.) 2019 2020
men women total men women total

composition of the staff
executives 3 2 5 2 2 4
managers 6 4 10 6 4 10
clerical workers 93 153 246 96 158 254
workers 150 0 150 149 0 149
total 252 159 41 253 164 417
contract type
staff with permanent contract 240 157 397 247 161 408

(of which) part-time staff 3 30 33 2 29 31
permanent staff 12 2 14 6 3 9
total 252 159 41 253 164 417

218  ACEA GROUP/SUSTAINABILITY REPORT 2020



GENERAL DATA ON PERSONNEL (2019-2020) (cont.)

changes
incoming staff 20 10 30 10 5 15
outgoing staff 14 8 22 9 0 9
turnover rate (%) 13.5 13 12.7 75 3.0 5.8
incoming rate (%) 79 6.3 7.3 4.0 3.0 3.6
outgoing rate (%) 5.6 5.0 5.4 3.6 - 2.2
INDUSTRIAL ACCIDENTS AND FREQUENCY AND SEVERITY INDICES (2019-2020)